
Replacement Parts Price List Tile Saws

Q.E.P.

Catalog # Product Description

24in. Professional Tile Saw 61024

61024-01 Blade Lock Nut

61024-02 Outer Flange

6-1003CR Blade

61024-04 Inner Flange

61024-05 Blade Guard Fixing Knob 

61024-06 Blade Guard

61024-07 Water Brush (Set Of 2)

61024-08 Screw

61024-09 Flat Washer

61024-10 Y-Water Feed

61024-11 Philips Screw M5X16

61024-12 Water Tube Splitter Plate

61024-13 Splash Guard

61024-14 Phillips Screw M4X12 (Set Of 8)

61024-15 Flat Washer (Set Of 8)

61024-16 Blade Guard Shaft

61024-17 Plunge Adj Lever

61024-18 Wave-Shaped Bushing 

61024-19 Teeth-Surface Nut

61024-20 Flat Water

61024-21 Motor Head Handle

61024-22 Motor

61024-23 Switch

61024-24 Receptacle Socket

61024-25 Power Cord

61024-26 Bevel Hinge Shaft

61024-27 Plunge Adj Plate

61024-28 Screw (Set Of 2)

61024-29 Washer Plate (Set Of 2)

61024-30 Spring Washer (Set Of 2)

61024-31 Motor Frame

61024-32 Bearings (Set Of 2)

61024-33 Plunge Counterforce Spring

61024-34 Plunge Shaft

61024-35 Hex Screw (Set Of 2)

61024-36 Phillips Screw (Sqneck) M8X4

61024-37 Bevel Angle Marking Plate

61024-38 Pointer

61024-39 Bevel Cut Adjustment Knob

61024-40 Bevel Hinge Shaft

61024-41 Hex Socket Cap Screw (Set Of 3)

61024-42 Motor Frame Locking Knob

61024-43 Cord Collecting Hanger

Confidential

*Pricing Available Upon Request

Effective: May 1, 2012



Replacement Parts Price List Tile Saws

61024-44 Cord Col. Hanger Cover Plate

61024-45 Screw (Set Of 2)

61024-46 Motor Support Arm

61024-47 Hex Socket Cap Screw

61024-48 Lock Nut (Set Of 2)

61024-49 Flat Washer (Set Of 2)

61024-50 Spring Washer (Set Of 2)

61024-51 Hex Screw (Set Of 2)

61024-52 Hex Socket Cap Screw M10X12

61024-53 Motor Support Arm Washer

61024-54 Hex Screw

61024-55 Surface Washer

61024-56 Flat Washer

61024-57 4 In.Base Frame Caster (Set Of 2)

61024-58 Hex Screw (Set Of 2)

61024-59 Self Locking Nut M8 (Set Of 2)

61024-60 Base Frame

61024-61 Work Table Sliding Rail

61024-62 Slide Tube Assembly

61024-63 Grease Injection Fitting

61024-64 Slide Tube Lock Knob

61024-65 Sliding Tube

61024-66 Hex Screw (Set Of 2)

61024-67 Work Tube Pad Set

61024-68 Overload Switch

61024-69 Work Table 

61024-70 Back Extension Working Table

61024-71 Pin For Ext Tube(Set Of 2)

61024-72 Back Extension Pad Set

61024-73 Roller Fixing Plate

61024-74 Hex Socket Cap Screw M8X22 (Set Of 4)

61024-75 Nylon Roller (Set Of 2)

61024-76 Flat Washer (Set Of 13)

61024-77 Hex Screw (Set Of 2)

61024-78 Side Ext Table Tube Bushing (Set Of 2)

61024-79 Side Extension Tube (Set Of 2)

61024-80 Hex Socket Cap Screw (Set Of 2)

61024-81 Side Extension Table

61024-82 Side Extension Table Pad

61024-83 Water Tray

61024-84 Drain Plug

61024-85 Phillips Screw M6X20 (Set Of 2)

61024-86 Stand Knob (Pair)

61024-87 Saw Stand

61024-88 Sliding Tub End Seal (Set Of 2)

61024-89 Extension Water Tray

Confidential

*Pricing Available Upon Request

Effective: May 1, 2012



Replacement Parts Price List Tile Saws

61024-90 Motor Shaft Wrench

61024-91 Wrench For Loosening Nut

61024-92 Allew Wrench

61024-94 Rip Guide

61024-95 Rip Guide Knob

61024-96 Spring Washer (Set Of 13)

61024-97 Self Tapping Screw (Set Of 4)

61024-98 Motor Shaft Bushing

61024-99 Sealing

61024-100 Capacitor

61024-101 Thin Nut (Set Of 2)

61024-102 Flat Washer

61024-103 Flat Washer

61024-104 Water Tube Clip

60095 Blade 10''

Confidential

*Pricing Available Upon Request

Effective: May 1, 2012


